RADIO CONTROLLED ELECTRIC POWERED RACING BUGGY

JWD OFF-ROAD RACER

OPTIMA

# DESIGNED FOR HIGH PERFORMANCE
* FUOUR-WHEEL DRIVE FOR MAXIMUM TRACTION
* SELECTABLE FRONT/REAR POWER BIAS
*EXTHA LONG WISHBONES FOR GOOD STEERING EVEN ON ROUGH TERRAIN
w SPIKE TIRES OPTIMIZED FOR FOUR-WHEEL DRIVE
* LIGHT WENGHT FOR QUICKEST ACCELERATION
* SHIELDED DRIVE CHAIN FOR LONGEST LIFE
* TRUE GEAR-TYPE DIFFERENTIALS FRONT AND REAR
* PRECISION-MOLDED DRIVETRAIN GEARS FOR SMOOTH POWER DELIVERY
w LOW-RESISTANCE SPEED CONTROLLER FOR LOW POWER LOSS
* HIGH GROUND CLEARANCE AND LONG SUSPENSION TRAVEL
*OIL-FILLED SHOCK ABSORBERS ON ALL FOUR WHEEL
W HIGH-STRENGTH ALLMINUM AND GLASS-FILLED NYLON PAATS
* PERFECT 50-50 WEIGHT DISTRIBUTION
* TRUE-GEOMETRY ACKERMAN STEERING LINKAGE
wEASY STEP-BY-STEP ASSEMBLY INSTRUCTIONS

1: 10 SCALE

BATTERY:7.2V- 1 200mAh -
RADIO: 2¢ch - =
[NOT INCLUDED]

Kyo

BK KIT No.3032 38




RADIO CONTROL SET

A 2 channel, 2 servo digital proportional r.dio control unit is required for operating
this model car. This type of radio can be us:d for any models requiring 2-channel

control. Transmitter

Receiver Battery Case R/C Car

Q.

Switch

Small Airplane
NI-CAD BATTERY

It is formally called a nickel cadminum battery, which is more economical than a dry
cell battery, since it can be recharged for reuse over and over again. Also, with its
regulated voltage it is an ideal power source for driving radio control models.

THINGS NEEDED BESIDES THE KIT

[2 channel Radio Control System] The Maximum

_ Demensions
Two types of radio control set which will
are on the market, the stick fit.

type and the steering wheel
%ype. Chouse which - ever yuu
1ke.

Servo

B Receiver
[Ni-Cad Battery for Power Source]

7.2V¥-1200 racing Battery is ideal
for the "OPTIMA".

[Battery Charger for Ni-Cad Cells]

Ni-Cad Batteeries are verv high performance. As long as you charge them
properly, they would remain good for & Tong peirod of use. There are two types;
one type is a 15 hour charger to be powered from a household 100 volt outlet, the other
is a rapid charger (about 15 minutes) to be charged from a 12 volt car battery directly

or through a car cigarette lighter. Select the most suitable one for you among those
listed below:

ETDSHH Charging | Charging
Item No. | Name of Charger Time Rate Features
Super Ni-Cad Charger
iNo.2221 éAE 100V) 14-16hours | 100% Suitable for Beginners
uper Ni-Cad Rapid about
INo.2207 | Charger (DC-12V) 15 minute | 70% For Beginners, w/Timer built in
Mu1t$_ﬁharger
INo.1846 | (DC 12V) 20 minute |100% w/Timer, Ammeter built inm
Auto Charger w/Ammeter, Voltmeter built in &
No.1848 | (DC 12V) 20 minute |100% w/Automatic cut-off Circuit at
the Peak of Charging

No.2221 Super Ni-Cad

Charger No.2207 Super Ni-Cad NO.1846 Multi Charger No.1848 Auto Charger

Rapid Charger
S =



[Motor ]

A Mabuchi RS-540S Motor is installed as the®standard motor. In addition,
Racing motor "Le Mans 600E - regular high orque type and "Le Mans

360PT - high torque type for 8 minutes races" are available as an

option.

The Le Mans motor includes wires, condensers and screws.

REQUIRED TOOLS
These are included Ihese are not included with the "Optima”.

with the "Optima": - s 5 Philips Screw == |

1.5 - Driver
M B =9 5.5m & 7mm Instant Rubber
2mm allen wrench l Box Driver Cement Cement

= Scissors

Silicon Grease
"-_""h.
Needle Nose
Screw locking compound Pliers
re——— Wire Cutter Polyca Micron Line
Paint Tape
- _. Awl
' Sharp Hobby e
T
Knife Brush

HOW TO CHECK YOUR RADIO SYSTEM
Follow steps 1-8.

I. Install the batteries into both the transmitter and receiver. If your radio is a
reachargeable system, charge it as outlined in the manual that came with your set.

2. Unravel the receiver antenna and plug the servo and battery connectors into the
receiver.

. Extend the transmitter antenna.
. Turn ON the power switch at the transmitter.

. Turn ON the power switch for the receiver.

. Set the small trim levers to the center position and make sure that both main control
sticks are also centered.

7. Move both main control sticks slowly through their full travel. The servo horns
should move in proportion to the movement of your sticks.

8. When trim levers and sticks are at their neutral positions, the servo horns should
be centered. You may now turn off the transmitter, then the receiver and unplug the

servos and battery from the receiver.
*IT IS IMPORTANT TO ALWAYS SWITCH
THE TRANSMITTER ON FIRST... THEN

on o B L

Battery 5
Case

SYSTEM, TURN OFF THE RECEIVER
FIRST AND THEN THE TRANSMITTER.

Receiver

speed Controller Servo

steering Servo

2 THE RECEIVER. WHEN TURNING OFF THE



A 2-channel radio control system, is composed of a transmitter, receiver two servos,
and a battery holder (for the receiver).

*Transmitter ..... This is the part of the system that you hold in your hands to control
the model. Information is sent to the receiver and servos via radios
waves,

*Receiver .....ova. Receives the radio sigcnals from the transmitter and sends them to the
appropriate servo.

WERPWO0S ssavsssae Can be thought of as the "muscle" of the system. They actually move

the controls of the model. The receiver tells them which direction
to move and how much.

*Antenna ......... The transmitter antenna broadcasts the radio signal.
The receiver antenna (which is no more than a small wire tuned to a
precise length) picks up the signals so that the receiver can decode
them.

*Trim Levers ..... Adjust the neutral position of the servos from the transmitter.
Trim levers provide fine tuning of the steering and speed control.

*Battery Meter ... Allows you to see the condition of your transmitter batteries.

*Servo Horn ...... A small arm or wheel on a servo that transfers the movement of the
SErvo.

BEFORE ASSEMBLY

Please read through tnese instructions before assembly. Your thorough understanding

of the assembly will enable you to build the kit without difficulty. Check the components
in the kit prior to your startings the assembly. Any claims for replacements or refunds
for the model in the process of assemly will not be accepted.

*Apply “Screw Locking compound" to any point indicated with == mark.
*Apply "Grease" toany point indicated with "grease" mark.



T DISASSEMBLY OF OIL-SHOCK T DISASSEMELY OF OIL-SHOCK

*The shocks are factory assembled, but disassembly is
For Front For Rear required when filling oil into them. Since different
parts are employed for the front and rear shock, the

(0 disassembly, filling with oil, and reassembly should be

i@ done one by one.

SH 63

E:& l" 5pr1ng 2" 3- 4‘ Hold the shock
g, T Receptacle stopper with
e 1 shock wrench
— i f
'1'=.':|_.-' _1:'!' ‘.::T_' :

Liad
Lo TR
i

[ =

f
o

- @

&}

1. Press down the spring and dismantle the spring receptacle
by sliding it sideways.

2. Pull off the spring .

3. Hold the shock shaft with a pair of needle nose
pliers and remove the shock end as shown in the
drawing.

4. Remove the shock stopper by unscrewing.

APLODED VIEW OF OIL-SHOCK
[Front]

77 Front Spring
75 Front Shock Piston (Short)

73 Front Shock Eaiﬁff;

= *84 Shock
, ‘I’ End
?* ~ t 86 Spring
ﬁﬁ?:ﬁiﬁjz : \H Receptacle
’ ’ \ 76 Rear Spring
*82 Shock Stopper

~ *8} Shock 0 Ring
*80 Shock Washer

76 Rear Shock Piston (Long)
74 Rear Shock Case

All the parts with the * mark are the same use for the
front and rear shocks.



3_FILLING SHOCK WITH OTC

*A1l of the parts are indluded in bag No.l and No.2.
When pouring oil into the NOTE: BE CAREFUL NOT TO MISTAKE THE FRONT FOR THE REAR SHOCK
Hold the shock stopper with

Shock, put the shock seal
on the stopper.

*Set the shock seal little (2 Shock the shock wrench. '
by pushing it with some- 0i1 - 84 Shock End l
thig? pointed 1ike a E g% Shock Stopper
needle. Shock Seal

71 Shock Seal- 1 Shock O Ring
T“ Eﬂ Shock Washer
82 Shock fﬁ—ﬂ Shock -
Stopper Wrench
Put the shock seal onto
this shoulder. Shock
Piston

Put some 0il into the shock

as shown in the right hand Shock

drawing and reassemble it e 3.

as it was before. L

Move the piston up and down

to see if it operates

smoothly. If not, derease

the amount of oil, I

83 Spring
Recep*acle

Press down the piston all the away to the bottom. Pour
the oil to the point as shown in the diagram. Care
should be taken not to get an air bubble in the oil.

2. Assemble the shock in the sequence as shown in the
drawing to completion.

3. Tighten the stopper firmly as illustrated.

4 ASSEMBLY OF TIRE

Spring *All of the parts are included in bag No.3
@ wheel (3) ————————— L wcang
M2 x 8 Self Tapping Screw Super" facing
Measure the length of the (5 pcs.) ‘i on outside of
front and rear -hocks to N o tire.

make them the same length.

3 Wheel (2)

i Tire. \
Adjust the length by screw- %
ing the shock end out or in. :

4 ASSEMBLY OF TIRE

The bolts and nuts used in
the assembly steps are
illvstrated actual size.
-1C5 nuts and screw sized
are metric.

[Small Parts Needed]
MZ2x8 Self Tapping

Screw

[Cross-Sectional

View of Tire & Wheel]

LiTire

2 Wheel (1) .

4 Wheel (3) - o~

M2x8 Self Tapping Zocs

Screw (5pcs. ) .

I 'Wheel (2) ————

2 Wheel (1) _

If the tires and wheels are
too tight to fit, appl a
little soapy uater to them
for lubrication.

—

You can place the wheel (2)
into the tire by squeezing
the wheel.




5 INSTALLATION OF JOINT 5 INSTALLATION OF JOINT

[Small Parts Needed] *Al1 of the parts are included in bag No.3.
Md x 4 = __ Hexagonal Wrench (2mm)
Set Screw (4) l“‘::;:;h. -
584 x 14 NA x4 + [Front Diff. Geaf]
Bearing (4) O Set Screw =@ Remove the flash
® Joint (4) with a knife,

Rear M3 x 4
Set the M4 x 4 setscrew L
to the flat on the shaft g;::j Set Screw

and tighten it. & ~m=m

A\
/4 \

o 13t surface
s M4 x 4 Bearing

Set Screw

%) Jaint

¥ ema

®8g x 14

Bearing

Remove the flash

with a knife \"‘:-.,@Jnint

% 8¢ x 14 Bearing

& INSTALLATION OF GEAR BOX & ITSTALLATION OF GEAR BOX
Small Parts Needed]

M3 x 18 . o Screw in the Md x 4 setscrew
Self Tapping h (0 Final Pinion into the pinion gear.

Screw (3) M3 x 18
M3 x 4 Self Tapping Screw

Set Screw (1) W

ﬂjﬁiﬁﬁ x 10

Bushing
(Metal) (1)

[Insert 5¢ Bushing (Metal)]
@ Gear Box (L)

58 x 10
Bushin
. {Heta1?
b {€ " ' Nt
\ 4 Nt/ I B Gear
"Grease" £ Be careful about the Box (R)

direction of the chain.

Install the parts into the gearbox as shown
in the drawing and cover it with the gearbox(R).



7 INSTALLATION OF GEAR BASE

[Small Parts Needed] M3 x 45 Screws ID I
MI %8 sovaneiiins 3 (e 7 M3 Spring Washers A |

s |] L1 !
LR R O T T A R ni'ar Plate(L) | | |

12 Center Shaft..]

o i ()

M3 Spring Washer..4 &

B

Haxu&;‘;ﬂh_;i%ﬁ;' =) Tighten tip of M3 x 45
iy, screws to the same

1evet as rear sus. Plate

[Installation of Cente-
Gear Shaft]

13 Rear Plate (R)

M3 Spring Washer
85 Joint Collar

!
Center Gear Shaft

8 INSTALLATION OF FINAL PINION
[Small Parts Needed]

8 INSTALLATION OF FINAL PINION

== — DHexagonal Wrench (2mm)
119/5¢ x 10 Bushing .1

5 INSTALLATION OF REAR
SHOCK STAY
M3 x 12 Tapping Screw 2(mmms

M3 x 13 Machine Screw 2_

M3 MNut ....ccvvvnnn

Qjﬁt&p x 10 Bushing

15 Counter
M3 Washer ......... Gear
16 M3 Pivot Ball
STIVEer .ovvnnnnns

Fix with set screw

9 INSTALLATION OF REAR SHOCK STAY

[Fix Screws with Rear Shock Stay] ¥ ?l]pgitzhgagﬁﬁg?ﬁﬂrﬂ included

Push-in as shown

“— 1D Gear Box

Hatch

17 Rear Shock Stay

Sf M3 x 15 Screw
Lower hﬂlE/
( Center hole
M3 Pillow
M3 : ; /
Nuts P M3 Tapping Screw

43 Washer

=« f =



10 ASSEMBLY OF BULKHEAD 10 ASSEMBLY OF BULKHEAD M3 x 12
small Parts Needed] 2g) Tapping
: B knead (1) Screw

M3x12 Tapping Screw 3 (e

M3x18 Tapping Screw I_

[Fix the front suspension
plate]

*After assembling the
bulkhead attach 19 front!

suspension plate as

M3 Tapp‘ing
screw

_ (130)Bulkhead (R)
* 2 kinds sprocket 18T and 19T. Use 18T for chain.

11 INSTALLATION OF UNDER GUARD 11 INSTALLATION OF UNDER GUARD

[Small Parts Needed]

M3x10 Tapping Screw 4 h
M3x8 Tapping Screw 2 P

[Installation of Front Support]
2) Front Support (Plastic)

-
oy

¢0 Under Guard

M3x10 Tapping Screw M3 x 10 J — M3 x B Tapping Screws
Tapping
SCrews
12 INSTALLATION OF REAR PLATE 12 INSTALLATION OF REAR PLATE
[Small Parts Needed] 26 Rear Radio Box
Fost

M3 x B Screw ......... 4
M3 x 8 Tapping Screw.. 2

gH Rear Radio Box Post.. 2
Large (Plastic)

M3x8 Tapping Screw
M3x8 Screw

Center t=
These holes are off-
center.

m3ixs Tapping

1 Screw
|'- l.
H\"\'
MIXB SCrew

€2 Main Chassis



13 INSTALLATION OF BULKHEAD 13 INSTALLATION OF BULKHEAD
[Small Parts Needed]

M2.6 x 6 Screw .2 (i

14 INSTALLATION OF FRONT SIDE PLATE
[Small Parts Needed]

M2.6x6 Screw
M3x8 Tapping Screw...

4 (e

2 (e
M3x12 Tapping Screw.. 2 [}.nmlp

2 (e

M3x16 Tapping Screw..

—
- Screw.

Tighten this screw
24 Front Upper Pivot (L)..1 moderately
(Plastic) 7
7 14 INSTALLATION OF FRONT SIDE PLATE
25 Front Radio Box Post...2 ‘M3 x 12 _ a o M3 x 16 Tapping Screw
(Small) (Plastic) Tapping Screw & L Mark _
S x6 Bind Screw AL Front Upper Pivot(24)
4,
e Front Side Plate(23)

(Tighten [
Moderag | ° =L
cely) /9 ‘
ff % o
6D 13 x 8 & ' >
":.‘.-""{jf Tapping -1 oy — 1!"‘
SETEE -l ol ”1E§a5 23 Front
27 Front Radio ; 3 A A g
15 ADJUSTMENT OF CHAIN : side Plate
Box Post e

% Front
Upper
Pivot(R)
Yf M3x16
Radio Box \
Y | Post .. M3x12
R\ M3 x 8 Tapping R G Tapping Screw
Scr
2 pcs. Underside Ehe ‘
MZ2.6 x 6 Bind Screw
15 ADJUSTMENT OF CHAIN (Tighten moderately)

Front

[2] Slide the front portion
until the chain will be

2 pcs. of this side tensioned slightly.

and 2 pcs. of opposite _ o
side v [3] Adjust it where the chain is taut but
i, still turns smoothly; then fix the 6
[1] Loosen the b screws screws firmly.
for a half turn as shown

in the drawing. E =150 =



i6 INSTALLATION OF CHAIN GUIDE 16 INSTALLATION OF CHAIN GUIDE

[Small Parts Needed]
MZXB Tapping Screw..2

29 Chain Guide(C)...1
(Plastic)

Assemble (1) - (5) in seguence.

Assemble the rear portion
of the chain guide as
shown in the drawina

IN + SERY
[Small Parts Needed] z
M2.6X2 Screw -2 ﬂ... ._ y Chin
MZ.8X15 Screw 2 h ; < § o
M2.6 Washer(Black)-2 ~— " Insert '
3l Ball Hut{- 3 | @ rd = hain{Luwe
£ L
32 saver Shaft(A)-] a @ Cover the 7’
chain co 3 :jﬁéﬁf.f
ix chain * -

83 Saver Shaft(B)-
36 M2 Shaft - 1
§7 Ballend(S)-2

118/ M2.6- Pivot
3211-2

109 Servo Spacer -

7 08 cha'n Guide(s)

= House the lower
chain here

Remove protect cover prior
to cover

Put this part to the outlet of the chain
[Assembly of Servo Saver] from the underside and insert it as shown
53 Servo saver(A) - 1 set in the above illustration.

L 2 Push-in E-ring 17 INSTALLATION OF SERVO SAVER
into thg groove

& | 37 Ballend, (S) rﬁﬁﬁx‘m\\
Cutout this part M2 M2 Shas
| ot
¥ 3 Attach with with'a kndte EF?EEE-—\ R_/;
®

_ pliers LR —-1 / B

fﬁ.‘-’fﬂ 42 Saver Shaft!A'— A
o

. = L Connect
~ :-?]5;"? Shaftie) g An ballends
= a u & firmly

5% Servo Saver_w_g :
wz 5 Washer (105)Save.
Spacer

woervo Saver(A)
s5ervo Saver(B)

svze Pivot
Ball

sl Ball Nut

M2.6X15 Screw

- 11 -



18 ASSEMBLY OF KNUCKLE ARM 18 ASSEMBLY OF KNUCKLE ARM
[Small Parts Needed]

88 King Pin ., Grease [
MZ2.6 Nut ....ovvvvunnns @ QFB;‘HE.E Pivot ’_] T;g'IFIhEDSFi]yer
M3 Pivot Ball 'Sﬂver] N @C:- Ea}l (Black | Color)
olor) ! |
B King Pin..oveccnnnnas Knuckle . L
Qs ' Arm(R) e Y /
18/'M2.6 pivot Ball....2 @& g
. M2.6 Nut ﬁ

8 Plastic Bushing.......
% Front Hub (R)

Cut-off plastic bushing 38 King Pin .
from runner and trim “GregsejplaSt‘CJ
with a knife. 39 Knuckle Arm (L)<

006 00
00 (000

[Inser the plastic bushing

Note:

Prior top attacing the

knuckle arm, please
be certain to confirm

into the knuckle arm] © Front Hub (L - Hh1?; o 4% (L) and
@ Plastic Bushing (Plastic) or (R).

H‘.I @1 Front Shaft Leave a gap of 1mm

80 Kknuckle Arm(R) 5 SUSPENST

Asseble 3% Knuckle Arm (L) the
Sdme way.

Attach the t ring with a

19 INSTALL N OF FRONT pair of pliers.

~ SUSPENSION ARM

[Small Parts Needed]

M3 x 4 Set Screw (2)
43 E Ring (E-2.5) (2) ﬂ

45 Suspension Shaft (A) (2)
(Short) (Silver Color)

I

d& Suspension Shaft (B) (2)
(Short) (Silver Color)

T

M3 x 4 Set Screw

43 E Ring___
(E-2.5) )
43 Suspension
Shaft (A)
48 Front Suspension
Arm
urease" 46 Suspension Shaft
(B)



20 INSTALLATION OF FRONT UPP
UPPER ROD

[Small Parts Needed]
M3 x 15 Screw (4) (jmmm
M3 Nut (2) ©

M3 Nylon Nut (2) ol

4 5.86 Ball (2) @) M3 Nylon Nut
&D Ball End
(Large)(4) m '
6&) Upper Rod * >
(2) Push in &

[Make two  Upper Rods]

60 Ball End 49 5.8¢
(Larage) Bal] —©

about 55 mm

L%ﬁé“%ﬁﬂﬁ ;hégkﬂgggﬁ to 27 INSTALLATION OF FRONT SHOCK

M3 x 15 Screw
‘ &2 Front Shock Towers

- ;

/ LY
M3 Nut 3

21 INSTALLATION OF FRONT
SHOCK

[Small Parts Needed]

M3 Nylon Nut (2) o.

&4 Shock Bushing (2)
(Black Rubber) (@D

85

Through lower
holes

Front
Shock |
Cut to 4.5mm

Tighten it in such a wa
that the shock bus ingsyl

are not crushed.



72 INSTALLATION OF TIE ROD s
[SmalT Parts Needed] —~

50 Ball End (L)(4)

55 Tie Rod (2)
—m ==

&D Ball End (Large)

85

Rod N "Grease
, Tie Rod

= about 73mm

_ "Grease"
Ol —— e
23 INSTALLATION OF REAR HUB 23 TNSTALLATION OF REAR HUB
[SmaTT Parts Needed] Y Suspension 69 Rear Suspension Arm §7 Rear Hub (R)
© Plastic Hushings{ﬁ;g Shaft (C) .’ Right
16 M3 Pivot Ball Left

(Silver Color)(2)
44 E Ring (E-2.5)(2) ﬁ

69 Suspension Shaft (C)
(2)(Long ,Black color)

E—=—=x

@ Plastic &6 Rear
Busing o

d39)

Rear Hub (L)

. Assemble opposite to
Oty the left side

aft

"Grease"
24 INSTALLATION OF REAR SUSPENSION AR

XN g > Leave a gap -
3. 5 of Tmm. ;

62 Rear Hub ,“

(Plastic)
16 M3 Pivot Ball €2 Main
(Silver Color) Chassis
SUSPENSTON ARH— Insert:the. Lip of
[SmaTl Parts Needed] Thett ke the hole
M3 x 8 Screw (2) [- th $n chasie A\
M3 x 4 Set Screw(2) @B On the TR CRAS1T
6D Sus. Shaft (D)(Long)(2) i . _
jm= P Suspension

“trut
[Installation of Joint Collar]

€5 Joint M3xB Screw

Loosen 4 pcs. of M3 x 45 _
screws and fix 85 joint M3 x 4 60 Suspension
collar Set Screw Shaft (D)

(Du opposite side the same way)



75 INSTALLATION OF REAR UPPER 25 INSTALLATION OF REAR UPPER ROD 3
ROD
] o)
[Small Parts Needed]

M3 x 10 Screw (2)
49 5.8¢ Ball (2)

§0 Ball End (Large) 5 iAC |

6§} Upper Rod (2)

[Make two Upper Rods] .Y \
60 Ball End (L) 49 5.8¢ ' — ‘-??fu_f—r
EE‘lI_....ﬁ — . b

~ . arease

Note:

= After set the swing shaft, then fix
the upper rod as shown in the drawing.

63 Swing Shaft

M3 Nylon Nut (Tighten
26 INSTALLATION OF REAR SHOCK the nut to the degree as

63 Shock M3 Nylon the damper bushing 54
Bushing \\filut"--.km'l'lﬂnt be deformed.

Y

= about 51mm
26 INSTALLATION OF REAR SHOCK
[Small Parts Needed]

M3 Nylon Nut (2)  ©f

63 Shock Bushing (2)
(Black Rubber) (@ID)

"\, Cut to 4.5mm.
Rear Shock

27 INSTALLATION OF CENTER 27 INSTALLATION OF CENTER GEAR

GEAR *All of th t
E parcs are
[Small Parts Needed] included inpbag
4¢ Washer (2) @ No.9 & 10.
€3 Center Gear B g

Bushing (1) .

€5 0 Ring (P-3)(1)
(Black Rubber)

2

__G&A4 Center Gear
Grease

~__ b3 Center Gear

| : Bushing
| il ‘!
"~ @65 0 Rin
ag Washer R doRing

s )5 =



28 INSTALLATION OF MOTOR 28 INSTALLATION OF MOTOR _ T Aoyt 15
[Small Parts Needed] £/ 3

M3 x 3 Set Screw .... 1 D

Dy BN | set Scre
M3 x 8 Screw ........ 2 (e NS 2 e ety
[Installation of Motor Cover] <42 . AR onto flat sur
. "\l‘i = =1

face of shaft

70 RS-540 Motor

Take out
motor cord

[Adust backlash]
(mesh of gears)

g~ )
Flat Surface .'", ”/g
of Shaft ;ﬂii %

o e I B W Lt W et
r— T 1
@ mtur = AL MaH‘EEI "“'\L‘\ "'.-'_ L1
.._._“ b .-.. Ty | '\-II ,
) . i

Fd V4 \

47 Allen  M3x3 Set 67 Pinfon \ W'
[About Pinion Gear Teeth Wrench  Screw Gear 12T r
and Gear Ratio] Adjust back) b
: ust bac h of
The kit includes two types of loosening th;sits‘ew:h:ngezﬁd:r

|:l‘in1'1:|n gﬂﬁrﬁ- A 1ﬂw gEﬂT Hith 29 IHETALLATIUH I'JF EEAR Eﬂ‘."ER thEl'l‘ bil:k
12 teeth and a high gear with =

15 teeth. It is recommended to E6 Gear Cover 3=
use the low gear until you
become accustomed to control
to some extent, then you can
use the high gear.

ﬁzﬂninn Gear ﬂ_-é

-smaller.

63 Pinion Gear Cut the seal

(15T)  -larger. @{’3 to length.
) Gear Cover Seal 87 (Foam Rubber)

Fix it inside of the gear cover
29 INSTALLATION OF GEAR COVER with instant glue.

and fort,

[Small Parts Needed] . YN

30 HOW TO MOUNT CONTROLLER SERVO LW AR\
66 Hook Pin ...3 (_%,__i. (In case of Mini Servo) Tighten
30 INSTALLATION OF CONTROLLER SERVO Tighten it as “ firmly

Small Parts Needed hard as possibl|
I'i['Iﬂ:E- Tapping Screw :_l_*ﬁl:p (Note) When mid size and cut the I

servos are installed, eXCESS
88 Servo SpacerA .l

refer to Step 32 drawing
Futaba..FP-528, Fp-5128 ';3::‘ Tapping

(Note)Not needed for

mid size servos

Air Tronics..94631
89 Servo Spacer B..

Kraft..P5-VM3
" - SN NES-505
[How to mount
Servo Spacer] [

Spacer B

111 Strap (S) Lead out the cord

to the outside.

88 Servo Spacer A



31 INSTALLATION OF CHATN GUTDE G

[Small Parts Needed] Bend the chain cuide (A) as shown
M2 x B Self Tapping (umm and put the front end first. P
Screw (2) M2 x 8 Self ‘%Egin Guid
101 %hain Guide(D) @ Tapping Screw Guide
Plastic) (1) :
0P Chain
32 MOUNTING RADTIO PLATE 1] @ Guide(C)

[Small Parts Needed]

MZ x 8 Self Tapping
Screw (2)

MZ2.6 x 8 Bind Self
Tapping Screw(4)

M3 x 8 Flat Self
Tapping Screw(1)

M3 x 8 Self Tapping

Screw (2) =

M3 x 10 Self Tapping (jmmm = 5O 2
b; )
.E:l e

Screw (2) A
Screw(2) AR Bind with 1)) into the chain. fill with
[Use Medium Size Servos] gﬂﬁﬂxﬁ Strap (S) bath calk between chain

Futaba - FP-S28. Fp-5128 guide and chain cover.
Airtronics - 94631, Astro GXS-202

Note:
To avoid any dust from

Kraft - P5-VM3 v
JR - NES-505 ;;%E?iu:TIHE Rtﬂéu L%t M2 x 8 Self
1) In case of using the ~ adio FoSt ocrew - =3 Tapping Screw
;bgve Servos, prﬂcegs as M3 x 6 Flat Self Tapping 5CTE"-::TH‘“5=‘HHﬁm_ (gigia
follwoing. M3 x 10 Self Tapping Screw : %F _7 Post
M3 x 8 Self M2.6 x 8 Bind | : i screw
3?1:E;u;$1:xcess e Tapping Screw Self Tapping  Fg _ |_ |
. e """'I SCI"EH ‘ﬁﬁi ' .
4 \ 3 = ® ‘Q’:_E’ e LY

[How toJnstall Medium Size l
Servos

g0 Servo Mount

Support
If it is hard to fit in.kaunttnm View

bevel the corners.

Insert it holding diagonally, then ...
Set it into the upright position.

N T



33 INSTALLATION OF SPEED 33 TNSTALCATTON OF SPEED CONTROLLER

CONTROLLER Arrange the motor cnrds through
(Small Parts Needed] @) Ball'Nut M3 Nut Uhe: Tagr snock *tﬂy
M2.6 x 6 Screw (1) ([ (Gold Color) Hh1te{ } fiqg) Motor Cord
M3 Nut (Cold Color) (2)@® s €0 Soond
ab Ball Nut (1) de £\g / ht

g2 Speed Controller == 57 Speed
Nut (1) = S =7 C(Control
93 Speed Control “al" Horn

Contact Point(2) (m

. aﬁ Speed
85 Speed Control \ Control
Pivot(1) M2.6 x 6 Pivot
Bind Screw

63 Speed Control
Contact Point

33 WIRING OF RECEIVER &7 RECEIVER BATTERY
BATTERY NOTE:THE BATTERY PROPELLING THE MODEL (7.2V) ALSO POWERS THE
[How To Join The Wires] RECEIVER. BE CAREFUL ABOUT THE POLARITY AND THE VOLTAGE

7.2V WILL NOT FLOW INTO THE RECEIVER DIRECTLY.
Cut-off the wires from the
battery box as shown in the
right side drawing and Join
with regulator,

(1) Join the wires by

twisting them. The Battery box will not be
e El:.ied with the kit.

(2)Insulate the plus and
minus cords with vinyl
tape to avoid short-
circuit.

You can make the connection
more reliable by soldering it.

NOTE:

TdE COLORS OF THE LEAD WIRES
ARE DIFFERENT DEPENDING UPON
THE RADIO MAKER.

Eygshn Futaba Red Wire (+)
Red {+}-1?¥ -Not in use *Be careful about the
Red(+ polarity when taping
Black —— : {k] _ the connections.
b3 BHEck(= Red Wire (+)
Not in—— | \
use
Black Wire (-}
JR Sanwa
Brown Not in use
Ned L——- White Strip
(+)
(+)
Not in —
use



33 INSTALLATION OF SPEED 33 TNSTALCATTON OF SPEED CONTROLLER

CONTROLLER Arrange the motor cnrds through
(Small Parts Needed] @) Ball'Nut M3 Nut Uhe: Tagr snock *tﬂy
M2.6 x 6 Screw (1) ([ (Gold Color) Hh1te{ } fiqg) Motor Cord
M3 Nut (Cold Color) (2)@® s €0 Soond
ab Ball Nut (1) de £\g / ht

g2 Speed Controller == 57 Speed
Nut (1) = S =7 C(Control
93 Speed Control “al" Horn

Contact Point(2) (m

. aﬁ Speed
85 Speed Control \ Control
Pivot(1) M2.6 x 6 Pivot
Bind Screw

63 Speed Control
Contact Point

33 WIRING OF RECEIVER &7 RECEIVER BATTERY
BATTERY NOTE:THE BATTERY PROPELLING THE MODEL (7.2V) ALSO POWERS THE
[How To Join The Wires] RECEIVER. BE CAREFUL ABOUT THE POLARITY AND THE VOLTAGE

7.2V WILL NOT FLOW INTO THE RECEIVER DIRECTLY.
Cut-off the wires from the
battery box as shown in the
right side drawing and Join
with regulator,

(1) Join the wires by

twisting them. The Battery box will not be
e El:.ied with the kit.

(2)Insulate the plus and
minus cords with vinyl
tape to avoid short-
circuit.

You can make the connection
more reliable by soldering it.

NOTE:

TdE COLORS OF THE LEAD WIRES
ARE DIFFERENT DEPENDING UPON
THE RADIO MAKER.

Eygshn Futaba Red Wire (+)
Red {+}-1?¥ -Not in use *Be careful about the
Red(+ polarity when taping
Black —— : {k] _ the connections.
b3 BHEck(= Red Wire (+)
Not in—— | \
use
Black Wire (-}
JR Sanwa
Brown Not in use
Ned L——- White Strip
(+)
(+)
Not in —
use



37 STEERING CONTROL LTNKAGE 37 STEERING CONTROL LINKAGE

[Small Parts Needed]

G2 Ball End (SHT,I@:I
0 _ilj

@ Servo Rod (1)

Note:

Cut-off the shaded portion
of servo horns included in
radio control system.

a3

ﬂﬁﬁ)ﬂervn Rod

[Affixing Double Sided Tape]

Cut out the double sided ta
to the size of servo and
affix to the servo

@Chai n Cover (2)

Servo Horn
screw in radio

Pi_1_ Double Sided tape
after removing the
protective sheet.

JBINSTALLATION OF RECEVER, RESISTOR AND ANTENNA

For steering use a reverse servo. If reverse
servos not included in radio system, using a snall

screw driver turn the steering control stick on
the transmiiter upside down 180°

When fixing the steering control rod,

keep the servo horn and the servo saver
in the neutral position.

If the steering control rou

= rubs against the radio plate,
8 . bend the rod as,shown.

2. After installation,

fasten it with a
nylon strap (M).

[Bottom View]

Strap(L)

38 INSTALLATION OF RECEIVER,
RESISTOR AND ANTENNA

[Small Parts Needed]

M2.6 Washer (Black) (2)

@ Resistor
Protector

[Affixing Double Tape]
Cut out the double tape

to the size of receiver and
affix to the receiver,

Receiver

Wiring the connector
cord of the steering

tenna Pipe
B, :ﬁ'.'t'
3 servo as shgwn.

Receiver > .
(128 Battery — :
Holder

Steering”

Servo
s

@ Radio Plate Support

g

Resistor R -
Strap (M) | Insert the connectors
20/Resistor Protector to the receiver.
| : Screws

% included
\ in radio

Through the antenna tube



39 F

BUMPER M3 x 12 Self Tapping Screw
[Small Parts Needed] —
M3 x 12 Self Tapping th M4 x 8 Bind Si:.rew\

Screw (2 . <
Md x 8 Screw (1) P %T‘

M4 Flange Nut (1)

40 INSTALLATION OF TIRE 0 INSTALLATION i
[Small Parts Needed] Large size hole faced to outside

M4 Nylon Nut (4) Align the
points of the
hexagon.

Er‘i ve Washer (4)

Fix the other side in
the sane way.

Align the points
o of the hexagon.

Fix the wheel in the
direction as shown in the
drawing.

@Driva*’ s,
Washer &% £
K M4 Nylon Nut

d Drive Washer

M4 Nulon Nut

131

58 Shim

(Use it when there is too
wide a gap.)




47 CUTTING OUR BODY AND G 7]
DRIVER

A pair of scissors which is
made to cut policarbonate

material "Round Cutter" is Body Fixing Hole
available at Kyosho.

Use the tip of the blade ior
cutting curved lines.

Perforate the places indicated with [T with a knife or
scissors, and/or an awl,

For straight lines, use the
root of the blades.

PAINTING OF BOD v
D

The body of the model is
injected polycarbonate,
a transparent resin. It can ;
be finished better if being *H,a*”# -
painted inside. For a - Wires through this
better result, wash the body hole
with neutral detergent and
dry it well with care not to
It any 0il on the syrface.
When applying only
one colur, put two or three
coats on all over the
surface. When you make any =
coloring scheme, mask it 42 PAINTING OF BODY AND DRIVER
with the "Micron Tape" or
any other tape according Lo
your design. And paint from
a darker color and, in the
end, put the lightest on the
whole area.

The Kyosho Micron Tape can
be used as a masking tape
and a designing tape. The
tape is colored in six

different ones, and in three
various width,

The Kyosho Polyca Colors are
acryl paints for painting
polycarbonate excusively.
There are 12 different colors.

- 22 =



43 MOUNTING OF DRIV 43 MOUNTTNG OF DRIVER
(Small Parts Needed] 56 Hook j;] Driver Doll .- i1e with a strap
_ and cut out excess
6 Hook Pin (1) =2, part. i ﬁa
# I ¥ u oy

7

44 MOUNTING OF BODY
[Small Parts Needed]

66 Hook Pin (2)
@Budr Washer (2)
Transparent plastic @ Bundle all the cords
: and lead them outside
[Mounting of Ni-Cad Battery] through the cut behind
*Give some slack to the cords the driver doli.

Hold Ni-cad battery firmly  since the spced controller will
with a Ni-cad battery hold swing rignt and left.

strap.
44 MOUNTING OF BODY
(13D8ody € Hook
Washer Pin
@Bﬂﬁerr (113 Body l o
Holder 60 Hook Pin -

"j}__i)ﬂudy Washer

s
b—_,-

You must use a high perfor-
mance battery, since it is
critical to the performance
of the car.

Kyosho supplies
a high-yield Ni-Cad Racing
Battery which is designed
for racing.



EXPLODED VIEW OF FRONT & REAR DIFFERENTIAL GEAR
[Front Differential Gear] LRear Differential Gear| {Eﬁ)ﬁain Gear

122 sprocket (A) '

14 1gi}ﬂeve1

(129 Bevel Gear (8) (27)Bevel g (126)Bevel Gear (B)  Shaft
\ ~ Shaft h

> @ ? &
Eﬁ]? ?app‘ing @ | ? *Z M2 x 8 qﬁj\b ]
Screw e @%}, self Tgpping @ @

evel Gear il :

(B) (fg;ﬁhevel Gear (A)

4 Gear (B)
s @Eeue] Gear (A) #"'" 24)Sprocket (C
4 (123 sprocket (B) s .

L
i

[Pay attention during the running]

The battery propelling this model (7.2V)
also powers the receiver.

If the speed is getting low, stop
ﬁtj running at once.

[Pay attention after running]

After runnina this car, remove the
Ni-cad battery from the car and

hold them separately.

[Check Before Running]

. Check to see if all bolts and nuts are tightened firmly.

. Check to see Ni-cad battery is fully charged.

. Check to see if the steering (front tire), speed control in proportion to your control
of the transmitter.

- Check to see that all wiring is properly insulated with vinyl tape.

Check to see if parts are moving smoothly.

(S - £ad Pg =

[Operating Steps]

1. Turn transmitter switch on.
2. Switch on the receiver.
3. Check to see if the radio system is working properly.

*When turning off the switches, turn off the receiver first then transmitter. Otherwise,
the car servos may be left in a position other than neutral.

[Trouble Shooting when the Car does not Start]

1. Poor contact of connectors of batteries, connector, and speed control.
2. Check to see if the ni-cad battery is fully charged.

3. Check to see shortage of battery power for the transmitter.

4. Signal jamming from other radios.



PARTS LIST

Front Upper Pivot

%g Rear Radio Post
27 Front Radio Post
Chain Guide (B)
i {c}
Chain
Ball Nut
32 Saver Shaft (A)
33 ! (B)
G4 Servo Saver (A)
@5 3 (B)
36 M2 Shaft
Ball End (Small)
38 King Pin
39 Knuckle Arm (L)
5 (R)
4} Front Shaft
Front Hub (L)
a3 v (R)
44 £ Ring (E-2.5)
a5 Suspensznn Shaft

Hexagonal Wrench
(1.5mm)

%g Front Suspension Arm

5.8¢4 Ball
Ball End (Large)
Upper Rod
2 Front Stock Stay
g% Swing Shaft
Shock Bushing
Tie Rod
Rear Shaft
Rear Hub (R)

i Lt B - e T o B e e B e e B e I R R = -« [ [ e [ G P e [ O S S S S

=i P MO e =i P P e PO

Shock 0 Ring

Shock Stopper

Spring Receptacle

Shock End

Joint Collar

Gear Cover

Gear Cover Seal

Servo Spacer Eﬂi
" B

Servo Mount

Speed Control Spring

Speed Control Nut

Speed Control Contact

Point

Speed Control Holder

Metal
Speed Control Pivot

Speed Control PC Plate

Speed Control Horn
Driver Post
Chain Cover (A)
Chain Guide {Ag

i {_D
Chain Cover (B)
Front Strap Plate
Servo Rod
Servo Plate
Double Sided Tape
Antenna Pipe
Resistor
Front Bumper
Drive Washer
Strap (Small)
Ni-Cad Strap
Body

. 2B .

— P T o i ) e i [ el ol et il i il i s

Damper Wrench
8) Strap (Medium)

I-Eﬁi Rear Hub (L)
140 Motor Cord

No. Parts Name Q'ty No. Parts Name Parts Name Q'ty
T) Tire Eﬂ Suspension Shaft (C] 2 | Driver 1
2 Wheel (1) 9 Rear Suspension Arm 2 Strap (Larce) 1
@ * (e) 60 Suspension Shaft (D) 2 ! Radio Plate Support |
g " (3) Ej Rear Suspension Strut 1 | Radio Post Screw 2
(5 8¢ x 14 Bearing ﬁ% Radio Plate | M2.6 Pivot Ball 4
ifduint Center Gear Bushing ] o¢ x 10 Bushing 2
L' Hexaaonal Wrench(2mm) 64 Center Gear . Resistor Protector |
8 'Plastic Bushing 65 0 Ring 1 ¢ Main Gear 1
9 Gear Box (L) g? Hook Pin 4 Sprocket (A) ]
10 Final Pinion / Pinion Gear (127) 1 " (B) 1
17 Gear Box (R) 63 " (157) ] " de) 1
12 Center Gear Shaft gg Motor Cover | Bevel Gear (A) 4
13 Rear Plate (R) RS-5405 Motor 1 N B) 4
: " (L) gj Shock Seal 4 Bevel Shaft 2
15 Counter Gear 2 Shock 01l I Battery Holder 2
6 M3 Pivot Ball 73 Front Shock Case 4 Bulk Head (L) 1

Rear Shock Stay 4 Rear Shock Case Z 1 s (R) ]
18 Gear Box Hatch 75 Front Shock Piston 2 56 Shim 4
19 Front Suspension Plate 76 Rear Shock Piston 2 Body Wahser 2
0 Under Guard 77 Front Spring 2 Decal 1
Front Support 78 Rear Spring 2 Regulator ]
€2 Main Chassis 79 Spring Stopper 4 Connector 1
23 Front Side Plate B0 Shock Washer 4 | Grease ]
el 4 ]
82 4 1
: : |
]

85 2

gﬁ 1

37 1

gg 1

]

an 1

t9] 1

gg 1

2

94



SPARE PARTS LIST

Parts No. Description
0T- 1 Gear Box
i Chain
3 Wheel Set
4 King Pin
5 Joint
6 Swing Shaft
7 Rear Plate Set
8 Front Side Plate
9 Shock Towers
10 Bushing Set
11 Suspension Shaft
12 Radio Plate
13 Suspension Arm Set
14 Under Guard
15 Front Bumper
16 Knuckle Arm
17 Front Shaft
18 Rear Shaft
19 Drive Washer
20 Main Chassis
21 Screw, Nut Wrench Set
22 Body Washer
23 Pinion Gear (12T)
24 Pinion Gear (1:57)
25 Body (Optima)
26 Driver
27 Sprocket . Gear Set
28 Differential Gear Set
29 0 Ring
30 Tire
M3 Pivot
5.8¢4 Ball
Ball Nut (M2.6)
Plate Set

Upper Rod Set
2.6¢ Pivot Ball
Cord Set

E Ring (2.5 )
Strap (L-150)
Final Pinion
Servo Saver Set
Rear Shock Set

£ P P Lad L L0 Lad Lad Lad Lad Bad L
Lad Pd = OO UD 00 ~J 0N LN P Lad P —

44 Decal (Optima)
45 Rear Hub
46 Chain Guide Set
47 Front Hub Set
48 Battery Holder Set
49 Gear Cover Set
SC-40 Motor Cover
46 Double Sided Tape
67 Speed Control Set
78 Speed Control PC Board
79 speed Control Contact

Point

Silicon Grease (2 pcs.)

Contents.,

@ 1) 1297130/ 1
@xgﬁﬁﬁx

@fij@:} X 4
88 x 4

B!

QSO T2
¢ —-@m

—
|

L
fomt

amad

— ———
b
Pad

SEORG

>

@, x o mx @k gyx
gy
o
oL

2@
. T
—_—

4
-

K=
i
M ]

x 10

™ = w
J_r:.." = — —
Al
2%
S
%t
£ A
e/
b

X

X

X =

6} 63 @ 103 105720)x 1

X I]Glﬂ, x2 @76 x4 6D x8
i 1 {@x 1set

4
=
-

s Parts bag OP-1 included in kit.



SC-105
107
89
101
EF- 37
38

22
LD- 79
sD-79
1911
AB-30

0T- 50
51
52
53

SC- 80

1901
1503
1951

Resistor
Connector

Tie Rod

Rear Shaft Shim
Strap (Small)
Strap (Medium)
Ni-cad Strap
Hook Pin

Shock Bushing
Antenna Pipe

B¢ x 14 Bearing

Front Shock 2&1 U BOD
*** Optional Parts *#**
Pinion Gear (13T) Gear Ratio (9.56 : 1)
3 (14T) " (8.87 : 1)
" (167) " (7.76 : 1)
" (177) " (7.31 : 1)
Stabilizer Set Front and Rear Stabilizer Set
Four Speed Resistored 4 Forward Speed
d¢ x Bp Bearing 2 pcs.
5¢ x 10¢ Bearing 2 pcs.

Shock 0i1 Set (5.M.H.) Liaht,Medium, Thick (60cc) x 3



[ADJUSTMENT OF CHAIN] * When the chain is stretched and without
the range of adjustment .......

To avoid any damage to the sprocket,
adjust the tension of the chain in

every 5-6 runs. c—"—'ﬁ
Chain Cover - L]
Under

View

ONi=

19[ \\7/] Within the range of adjustment

1. Loosen 10 screws for a half turn.
2. Remove the chain cover, Hexagonal Wrench

1. Loosen the 10 screws,
2. Push the front bumper in the direction of

the arrow strongly to loosen the chain.
3. Hold tne chain with hook pins as shown in

the drawing.
S /'Bend up the 1ink
@ @ |

4. Bend up the 1ink and take away one link.

Bend up the 1ink s

1. Insert a 1.5mm hexagonal wrench under the chain. '.D
2. Pull the bumper forward. ®
3. Keep pulling the bumper and tighten the 10

Front Bum;::er

screws firmly. This is the best adjustment of Remove the
the chain. . hook pin
[ADJUSTMENT OF GROUND CLEARANCE] %

1. Adjustment of front ground clearance. 5. Take away one link

6. Connect the chain again,
[ADJUSTMENT OF SHOCK SIZE]

--h_'
- !

==
Same length
2. Adjustment Shock end
of rear B E———— ¢
ground &> Shorter = horter
clearance. .5% J
| Lnnger?



** ADJUSTMENT GUIDE FOR 4WD OFF-ROAD RACER "OPTIMA™ **

Basic Adjustment (1) Place the car on a flat area, raise the
Upper Rod front end and then lower the front wheels

slowly to see whether they will touch the
Triangle | ground evenly. If not, adjust the length
of the dampers. With uneveness, steering
to the right and left turns will not be
the same.

Place the car on a flat surfacz with the
chassis raised as high as possible and
adjust the length of the front and rear
rods in a way so that the tires stand at
a right angle to the ground surface.

NOTE: EVERY TIME YOU SHIFT THE HEIGHT OF THE —(By adjusting it longer)
CHASSIS, DO THE SAME ADJUSTMENT ; .
REFERRING TO PAGE 28 OF THE ASSEMBLY |  For lenathening
INSTRUCTION. e A AT -

(By adjusting it shorter)

S

Negative

Upper Rod Camber
PP Adjustment

Shock End'——'Jx

Adjust the length by turning the damper end.

For prolonging it.

Corelation between the Position of the Rear
Upper Rod and Camber Adjustment

Rear Shock . 8 *

Negative camber is set when shortening the
upper rod.
Negative
Upper Rod camber
Adjustment

With the position of A for fixing the upper
rod, the camber adjustment A is achieved
when the suspension is lowered: with the B
position for B camber, and with C for C.

In order of A, B, to C, the more intensified
camber adjustment is obtained.




Setting of Tires (1)

You can expect a better performance of the
car by retouching knobs on the tiras vari-

ously according to the road surface condition.

*When the car is too sensitive in steering,
cut the knobs by 1/3 to 1/2. Then you can
make the car's steerage response milder.

Place to | Amount of | Whittle

run | Cutting away the
Down the knobs
knobs

Lawn Cut Half

kuncrete Cut 2/3

Sand | No Cutting|

Hard Dirt

Track Cut 1/3

Soft Dirt

Tract ' No Cutting

Setting of Tires (2)

When more traction of the tire is needed,
you can use the special rear tire SC-84

It is recommended to keep one set of them
ready.

Gear Ratio and Optional Motor

Pinion | ' I

Gear 12T | 13T ' 14T | 15T ! 16T | 177

Gear | | | I

Ratio J0.3 (9.5 8.8 8.2 7.7 | 7.3
Le Mans Motor 2409 RS-5405

Adaptable = Vars 360

Wﬂtur ' £ Tns

| Le Mans 480

Optional Ball Bearing

The optional ball bearings employed will
assure more smooth running of the motor and
improvement in speed and the running duration.

(4 pcs. are installed on the right and left
front shaft.)
Front Shaft

b x 10 ——— i \
Ball Bearing . *

(4 pcs. are installed on the right and left

rear shaft.)

~___ Rear
Shaft

il

2 x 10
Ball Bearing

Rear Hub

5¢ x 10 Ball Bearing
Bear Box (R)

Gear Box (L)

‘2 ¢s. can be installed in the right and
efg gear boxes.)

The ball bearing shown above are 5 mm dia. x
10 mm in size and ten of them will be used
in all. Kyashﬂﬁeﬂsa set of them (2 pcs.
in one set) under the item number and name,
"No. 1901 Ball Bearing 56 x 10". The Optima
requires five sets of them. .. ...

Collar {1nc1g§ed in the hearing.-—————T

i
y of

4¢ x 8 Ball Eearing.H_chhhrff_,_

The ball bearings to be used in the above
drawing are of 4 mm dia. x 8 mm, and two
pcs are incorporated. Kyosho put them in
the market under the item name and number,
"No.1903 Ball Bearing 4¢ x 8". The Optima
calls for one set of them.

0 Ring—




Changing the Rotation of the Front and Rear
ﬂﬁeeia

The model can have the varied assortment of
rotations between the front and rear wheels
by changing the sprocket.

19 teeth 18 teeth

18 teeth
ll? teeth

Rear Diff.

1. 2. 3.

1. (Normal) When being assembled as stated in
the instruction, the front and rear wheel

rotate in the same rate.

2. (More of Rear Wheel Drive) With this
combination, the rear wheels run more.

3. (More of Front Wheel Drive) The front
wheels rotate more than the rear toward
a tendency to the front wheel drive.

18 teeth H]E teeth

Front
Differential
Gear
19
18 teeth 18 teeth teeth
1/ Pt

Protection of the Chain from Entering Dust
Be alert not to let sand

and dust 1in

|thruugh the chain cover and the chain guide.

' You may as well seal the openings around

the chain cover and guide with cellophane

. tape or bath caulking compound, also once

3l

in a while remove the gear box hatch and
turn the model upside-down to drive out
any sands or foreign articles.

NOTE: ANY DUST OR PEBBLE IN THE CHAIN GUIDE
MAY DAMAGE THE GEARS OR THE SPROCKET.

How to Fix the Chain

When you want to replace the chain, remove
the chain cover (B); and holding the model
vertically with the front end upward, feed
the chain from the front sprocket to the
rear one. It may require some knack but
it i5 not impossible.



TR OMEEOH LH T HASD O

i oHs O

2an e nuvi
S.ONpE] INOA [ICJU00 WSS 3 M INOGE UDHRULIOJU} 250U 4o

"Sipy oysofiy Waagpp ul pasn ae Aay moy pue
swashs 39 ay bupuesiapun W nof diay (i sweibap a5y |

TWHIUYD 38 s pn0d sanacas ok of
abewep juauruuad ‘JURISU) UR JO| UBAD DaSIAAR) 51 Apeiod | "aoN

“Jeyuod paads ay oju) ob sanm fuajeq ay)
JaYm "UC PAIPIOS 3] PINOYS SaNM T)IE MY (SIO0D SO IO Bjiym
aie Aoy sauwawos pepg shewe jou e saprs anebay) | - ) ypeg
o) (— ) oig pue (+) Py O) (+) Pay PAUL0d sieme O Jaquiauay
“Pawuo |1 136 o) uanb aq pinoys voyuaye [EPads pue uepodu) Asaa 51
st 3y jo Auepod ay |y Buljjeisul uaym uaNE| 3G PINoUS aued Jadosd
‘janued pasds ay) uo Pa||Risu| ApRRUE Jou S§IOIIMILOD JIE Ay ||

papeiR 0P 73g Buyew v sey ssawey
YUMS 5. 01pel N0, I Syl Y panddns 5 jey) J08UL00 337 3y
asn ued nod uay) ‘paddinb 3G 5 0N IN0A || ['WaEAS ope N0k
jo sunpenuew ay Peuod) "abues apqedadie ue o) umop abejjon
s fuayeq anos ag sdosp @yl oD jo 2dA) 0% 10 ARG BRI
ajmedas v asn pinoys nod paddinby 538 ou @ oipel inal §j

“ojuy sBinyd
SEMURY LOIms § oipes Jnod Jey) sooauund 3diy D3q ¢ apnpu Apduws
-034dIN03 D38, P{2qe| 5190 jsow ing ‘Aiajeq Janadai ¢ ioj paau
By HPUILNE Op jy SN awey sabbngeed awog ABBngued mnod
Ul jOU OIS INOA |0 IR S LIyl S| Apndu 3§ (ene 3y

juo peas uagy
‘op NoA §i INg "I ey Jou Op NOA Ry e SAOUEYD OF peAIdSIPIM JOU S
SOPe) Ul WSAs T)JF Iy JO 38N SABISG PapU) Ay U] Rayeq savao
R J0) PAIU MY SHEUILND [RYI NI @ ") SPUNOS |1 Jeym Rpea
w1 iy “fugpnoury) sojeuiuny Asayeq o) spumis 338 (O3E 5 IR

a6




B S EE—— —— ——

Supplemental Assembly Instruction for Optima and Javelin

# The following is a correct location of the speed controller position which 1s modified for
safety's sake. Please assemble these models as per described below,

O In the step "Assembly of Speed Controller” EB, route the PC board with the motor cord
§@ as shown in the drawing below.

Tha moter oord should by fined
thiough tha read damnos siay

M2 88 Bind Soniw

@ Remove the M3x8 screw which is fastening the joint plate 83 once, and fix the resistor
i to the rear plate 14 being assembled with the heat sinks (A) and (B).

[ Rouly the PC Board Delonerumd |

i Asmembilog View |

gt sl | AP
i

W Ragisky

Hatsire, (81

© In the step [l "Trimming Body and Driver Doll", cut off the portion of the rear body
which is to obstruct the heat sink of the resistor.

{MMMHMIMWMH e
ingtalled wethoul interlerencs

Mot} This descriphon 3 is not appiled 1o the modal, Jawehn KYOSHD CORPORATION

BT FAEINTED M JUPeN




*WITH A SERVO WMICH 15 QUTLINED TO MOUNT IN STEP 37 “STEERING®, ON PAGE 20 OF TiE

ASSEMSLY INSTRUCTION, THE FRONT WMEELS WILL STEER TD THE OPPOSITE DIRECTION OF THE
CONTROL STICE.

*30 THE FOLLOWING MODIFICATION 15 MECESSARY TO MAKE 1T COMSISTENT;

(111f your radic has & reverss device, Just turn the reverse switch, sctivating
that chanmal, to "Raveria”,

(2)1f your redic s no reverss aechanism, but you cam invert the direction of
eantrol stick VBO® (1ike thedq riadled, “Fulsba's Attack™, "Sama’s Dash™, and
"Tyosha's Astro l.“hfmtuu‘llfuﬂnulhmilmi--
ing below, and {u'l'! out the glmbal gently and reploce % up-side-down o0 that
the trim Tever 15 located operrd, Position

[With Futzba Attack Radic) the trim

- 3 lever

1 Bemove the sight screwn indicated with the arrow marks © ond the switch cover.
1 Taks off tha ¢ panal quistly,

¥ Pull sut the plabal portion carefully, give 't o half turn pe that the trim lever
compd abtvw, and put It back im itz pisce agaim.

[With the Sarem Dash or Kynshe Astro 202E]

| Aemove onl Mmmﬁ#ﬁﬁpinﬂrlﬁmlrrn-rhﬂ.
P Braw out gimbal u'hl,]l rotsts 1€ Tn 180* ars with tha trie levers poaitioned
sbove, snd reators it to hﬂm_

(3) With ﬂﬂﬁﬂ“ﬂmﬁﬂﬂﬂ'ﬂlh:!ﬂllﬁﬂlﬂ-—t

thais
hnl'l'-rnui. arranga the &teering contral rod Tinkage as shown
[ 1]

Lerv

Heirn
[¥iew with the control
rod Flued)

i .

Sorew provided

your radio con

wnits, —

[Locatior of Serva Hora)

Chapsts

Ceanter Chain Geide



	P_page_001
	P_page_002
	P_page_003
	P_page_004
	P_page_005
	P_page_006
	P_page_007
	P_page_008
	P_page_009
	P_page_010
	P_page_011
	P_page_012
	P_page_013
	P_page_014
	P_page_015
	P_page_016
	P_page_017
	P_page_018
	P_page_018 (1)
	P_page_020
	P_page_021
	P_page_022
	P_page_023
	P_page_024
	P_page_025
	P_page_026
	P_page_027
	P_page_028
	P_page_029
	P_page_030
	P_page_031
	P_page_032
	P_page_033
	P_page_034

